INSTALLATION INSTRUCTIONS
ITEM NO: BBDGCASS

BLACK HORSE
OFF ROAD

ATTENTION:

1. PLEASE READ THIS INSTALLATION INSTRUCTION BEFORE INSTALLING THIS PART.
WHEN INSTALL IT PLEASE PAY ATTENTION TO PROTECTING YOUR VEHICLES.

2. WHEN YOU USE IT, PLEASE CHECK THIS PARTS AT A FIX TIMELAPSE, SUCHAS ONE
MONTH OR TWO MONTH

PARTS LIST:
No Name Photo Qty |Remarkd No Name Photo Qty | Remarks
1 | Grille Guard @ 1 5 | Hex Nut @ 8 M12
2 |Mount Bracket 2 Lateral | ¢ | riat washer | #5 12 M12
Symmetry @
3 “U" Bolt ﬂ 2 | M2 | 7 | Lock Washer ,f\) 8 M12
4 Bolt 4 IM12x35 Hex Flange 2 M6x40
self-drilling

bolt




9006

Installation Steps:

Step 1: Check the parts in the box carefully if match above list.

Step 2: Pls prepare the tools for installation, follow as: 17-19 wrench

Step 3: Install the mount bracket on the girder of the car, and tighten it with M12 “U” bolt with thread.
Step 4: Install the Grille Guard on the mount bracket, and tighten it with M12x35 bolt.

Step 5: Installation is finished.



	BBDGCASS-1
	BBDGCASS-2

